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UN38.3 Test Report

. . EETARAAS
BO& & W 56y 2000mAn, 7.20Wh

Lithium-ion Rechargeable Cell

Sample name : 54 5500mAnh, 7.20Wh

A 5 Model : 18650-2000mAh

Z £ B TV 28 H AT BR 22 ]

Consignor : JIANGXI FAR EAST BATTERY CO., LTD

RO AL AR SE T AR R I 52 AR R 2 ]

Laboratory: Dongguan ZRLK Testing Technology Co., Ltd.

Mtk TR ARSET AL T RO I R X L PG i 18 SRR R E 2 Sk D #k

Address: Building D, No.2, Jinyuyuan Mansion, No.18, Industrial West Road, Songshan Lake High-tech
Industrial Development Zone, Dongguan, Guangdong, China

FL 16 (Tel): +86-769-26621775

B 4w it (Post Code): 523808

Email: admin@zrlklab.com

Web: www.zrlklab.com
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ZFR YLV 2R Bt A PR 2 ]
THHRAER Name JIANGXI FAR EAST BATTERY CO., LTD
Consignor Mt TLVEE HAR T 2N X &5 K IX &R KiE 39 5
information Address No.39, Jingfa Road, Economic and Technological Development Zone,
336000 Yichun City, Jiangxi Province, China
B VLV 2R HL it A R 2 )
Name JIANGXI FAR EAST BATTERY CO., LTD
TLVEE HAR T 2N X &5 K IX &R KiE 39 5
Hohk . . .
N Address No.39, Jingfa Road, Eponomlg and_ Technologllcal Devglopment Zone,
& S B 336000 Yichun City, Jiangxi Province, China
Manufacturer a 0086-18879558285
information Phone number
I A 1k
Ermail address 133949@600869.com
PR dal: .
Website www firstbattery.com
2K VLV 7R B it A PR 2 ]
Name JIANGXI FAR EAST BATTERY CO., LTD
TLVEE HAR T 2N X &5 K IX &% KiE 39 5
Hohk . . .
N Address No.39, Jingfa Road, Economic and_ Technologllcal Devglopment Zone,
T fER 336000 Yichun City, Jiangxi Province, China
_ Factory i 0086-18879558285
information Phone number
IS A A k-
Ermail address 133949@600869.com
PR dal: .
Website www firstbattery.com
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HE R X B General product information

FER R (R AT FEH) .
1Y O%/N
Sample Type( Rechargeable or not) .E es F/No
¥ 15 5 Sample information:
o RS T R A LS
) F( ﬁg =
ik Lithium-ion ~ 18650-2000mAh
Product Name Model
Rechargeable Cell
Fibs x PGS ~
Trade mark N/A Sample No. CO1#~C40#
FRAR L WUE A&
Nominal Voltage 3.6V Rated Capacity 2000mAh
BE e B 7o HL AL L
Rated Energy 7-20Wh Charge Cut-off Voltage 4.2V
e 525 Pt 78 HL FEL A
Bﬁj@ﬁ%%m 2000mA Standard Charging 1000mA
Max. Charging Current
Current
; GRS S
Fe kg bt
130mA Discharge Cut-off 2.75V
Charge Cut-off Current
Voltage
HRONTBCE HLR T tHE T HE FEL A
Max. Discharging 10000mA Standard Discharging 1000mA
Current Current
TR B FE T RF *
Shape Cylindrical Size $18.4765.1mm
it o
Sample Mass 45.29
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P it Ui H 3

Accepted date

M vz H 31
Test date

2020-05-20 2020-05-20 ~ 2020-06-12

WA 7V
I 5E b e
Test method
and criterion

BeA B Tkt e wia i i @ w15 W Ie Mk E F )
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3
UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3

LR SR IRBD. phifi. AMEOEER. EEW b, SRS

MR H . . : I o
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact, Forced
discharge.
WK, ZEMAEECE E OCT a0 s fa i st Bl A bR oE T
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 ArHEEK .
M 4518 The sample has passed the test items of UNITED NATIONS "Recommendations
Conclusion on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend 1, 38.3
2% Hi(Issue date):  2020-06-12
#/IE L
Remark

i) (AL FNEF
Compiler: Jacky Sun gﬂ; # deé S
(Position) (Test Engineer)

W) | ki “ RBETT AR B A IR A 7
Checker: Ben Zhang gg’]ﬂ_tba Ben 2lang Dongguan ZRLK Testing
(Position) (Item Engineer) - Technology Co., Ltd.

v (AL e - ,

Approver: Ailis Ma 2 %’ %* ‘/-l}(;‘; 'M/Lﬂ
(Position) (Approved by )
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v B < b o Y A B
B | WA H 4 PR A R Tk KGR Rk
No Name of test Standard requirement or the clause Test result Test conclusion | Remarks
' number of standard
BeAE T R T Wiz i i s e A
1 T PR FRU#EF MY UN Manual of Tests and Criteria | LI 1 i /
Altitude simulation | ST/SG/AC.10/11/Rev.6/Amend.1, 38.3 i % | See Appendix 1 Passed
T.1TestT.1
oA B T fals SR ia i i g 3 s A
2 I RS Fr#EF M) UN Manual of Tests and Criteria | Wi % 2 Gk /
Thermal test ST/SG/AC.10/11/Rev.6/Amend.1, 38.3 i 4 | See Appendix 2 Passed
T.2TestT.2
A B T fals SR ia i g w3 s A
3 PR3N Fr#EF M) UN Manual of Tests and Criteria | W.J% 3 & /
Vibration ST/SG/AC.10/11/Rev.6/Amend.1, 38.3 i 4 | See Appendix 3 Passed
T.3TestT.3
A B T fals SR ia i i g 3 s A
4 ik Fr#ET-M) UN Manual of Tests and Criteria | Wi 4 G /
Shock ST/SG/AC.10/11/Rev.6/Amend.1, 38.3 i 4 | See Appendix 4 Passed
T.4TestT.4
Sh ik Hf% CORTF S [ B2 ia fa o 22 T e A
5 External Fr#ET- M) UN Manual of Tests and Criteria | W% 5 G /
short-circuit ST/SG/AC.10/11/Rev.6/Amend.1, 38.3 ik 4 | See Appendix 5 Passed
T.5TestT.5
BeaE STl T Wiz i i scts e A
6 BEYrhid Fr#ET-M) UN Manual of Tests and Criteria | WLi% 6 = /
Impact ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 ik I | See Appendix 6 Passed
T.6TestT.6
BeAE T R T Wiz i i s e A
7 SR 1T F Fr#ET-M) UN Manual of Tests and Criteria | WLi4% 8 = /
Forced discharge | ST/SG/AC.10/11/Rev.6/Amend 1, 38.3 ik 4 | See Appendix 8 Passed
T.8TestT.8
DRI 855 2% A

Test environment

condition

7N TRl
Ambient temperature:

20°C -25C; IR E: 45% - 75%
20°C - 25°C, Ambient humidity: 45% - 75%

TRF_UN38.3_Rev.6+A1_02
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Procedure i
Test T.1 to test T.5 must be conducted in sequence on the same cell or battery. Test T.6 and test
T.8 shall be conducted using not otherwise tested cells or batteries.

0 230 FH A [ P R0 R v 42 0 2R 476 1 2158 5. 6l 6 AakSe: 8 20 etk A7 id e ik s i
U= ER] L

42 No.: ZKS200600168-1

Cells of CO1#~CO05# are full charged after one cycle;
&5 CO1#~CO5# N 1 MG AR A
Cells of CO6#~C10# are full charged after 25th cycle;
F it CO6#~C10# 0y 25 IRAGI I HIRES s
Cells of C11#~C15# are 50% charged after one cycle;
HLAS C1#~CA5#N 1 IEH 5 50% 78 HUIRA;
Cells of C16#~C20# are 50% charged after 25th cycle;
HLiCs C16#~C20#4 25 G J5 50% 78 HUIRE;
Cells of C21#~C30# are full discharged after one cycle;
LS C21#~C30#4 1 A 78 2R,
Cells of C31#~C40# are full discharged after 25th cycle.
O C31#~CA0#7y 25 IRTEM Jm e T RS

Cycle testing time &3 158 i ] :
Remark:Circular preprocessing is provided by customers

e MEATALHE % 4R 1
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M &
Appendix 1
Frs 1 I H 42 75 T JEE LA
No. Name of Test Items Altitude simulation
‘TII BT ‘T[[ 1 =oLo N
pame | RaRE M 77 Before M5 After Gk | adm | TRG
Sample No. | Sample status R TT i H R TT 6 H Ma?; I)OSS Read(g/a; ocv R
m1(g) Vi(V) m2(g) V2 (V) ° o Test result
HIRGEA A
COo1# 1cove Fjljly Charged 44.906 4.181 44.906 4.181 0.00 100.0 (0]
EVSEES
COo2# 1 ove F’jly charged | 45:132 4.179 45.131 4.179 0.00 100.0 (0]
HIRGEA A
COo3# 1ove Fjljly Charged 44.619 4.182 44.619 4.182 0.00 100.0 (0]
EV/SEES
COo4# 1ove F’jly Charged 44.891 4.180 44.891 4.180 0.00 100.0 (@]
EV/SEES
COo5# 1cove Fﬂy Charged 44.835 4.181 44.835 4.181 0.00 100.0 (0]
25 SEATHL
coe# |, o, Cfgu"y Charged| 44973 4.181 44.973 4.181 0.00 100.0 (0]
25 SRR
CoT# |, CYCJEUIIy Charged| 44723 4.176 44.723 4.176 0.00 100.0 (0]
25 SEATH
CO8t# 2 cvcjlguny Charged 44.868 4.180 44.867 4.180 0.00 100.0 (@)
25 BT
Coo# |5, C’gu"y Chargea|  44:944 4.181 44.943 4.181 0.00 100.0 (0]
25 SEATHL
C10# 2 Cycﬂfu"y Charged 45.058 4179 45.058 4179 0.00 100.0 (0]
D=
i L, V-HESG DA, R-BER;  F-R2ok; O-Joifkds. JEHE. ok, Enidd. k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6+A1_02
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M £ 2
Appendix 2
k52 “‘ 1‘,1 Dl AN :ml ET‘/I SA
A 5 AT H 44 71 T P e
No. Name of Test ltems Thermal test
‘TII BT ‘T[[ 1 =oLo N
Sample No. | Sample status R TT i H R TT 6 H Ma?; I)OSS Read(g/a; ocv R
mi(g) Vi (V) m2(g) Va (V) ° o Test result
HIGEA T
CO1# 1cove Fﬁy Charged 44,906 4.181 44.893 4,137 0.03 98.9 (@)
HIRGEAETRH
Co2# 16ve F’jly Charged 45.131 4.179 45117 4.135 0.03 98.9 (@)
HIGEA T
COo3# 1ove Fﬁy Charged 44.619 4,182 44.607 4,137 0.03 98.9 (@)
HIRGEAETR
Co4# 1ove F’jly Charged 44.891 4.180 44.878 4.136 0.03 98.9 (@)
HIRGEAETRH
CO5# 1cove Fﬂy Charged 44.835 4.181 44.823 4.136 0.03 98.9 (@)
25 54 FeH
COo6# 2 Cchlfu”y Charged 44.973 4.181 44.959 4.137 0.03 98.9 (@)
25 R AT
Co7# |, CYC’gu"y Charged 44.723 4176 44.711 4133 0.03 99.0 (0]
25 54T H
CO8# 2 CYCTIEully Charged 44.867 4.180 44.854 4.136 0.03 98.9 (@)
25 AT
CO9# 2 CYC’Eu”y Charged 44,943 4.181 44.931 4.136 0.03 98.9 (@)
25 54 FeH
C10# 2 CYCTIEully Charged 45.058 4.179 45.045 4.135 0.03 98.9 (@)
D=
VE: L-ittiEE; V-, D-filfd; R-BER;  F-ilgok;  O-ToitdR. GHFA. ok, TR, kXK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6+A1_02
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i F£ 3
Appendix 3
K5 3 BRI H 475 R
No. Name of Test ltems Vibration
‘TII BT ‘T[[ 1 =oLo N
pame | RaRE M 77 Before M5 After Gk | adm | TRG
Sample No. | Sample status R TT i H R TT 6 H Ma?; I)OSS Read(g/a; ocv R
m1(g) Vi(V) m2(g) V2 (V) ° o Test result
HIGEA T
CO1# 1cove Fjljly Charged 44.893 4,137 44.892 4.136 0.00 100.0 (@)
HIRGEAETRH
COo2# 1 ove F’jly Charged 45117 4135 45116 4135 0.00 100.0 0
HIGEA T
COo3# 1ove Fjljly Charged 44.607 4,137 44.607 4,137 0.00 100.0 (@)
HIRGEAETR
CO4# 1 ove F’jly charged 44.878 4.136 44.878 4.136 0.00 100.0 0
HIRGEAETRH
CO5# 1cove ;jly Charged 44.823 4.136 44.823 4.135 0.00 100.0 (@)
25 54 FeH
COo6# 2 Cchlfu"y Charged 44,959 4.137 44.958 4.136 0.00 100.0 (@)
25 R AT
Co7# |, CYCJEully Charged 44.711 4133 44.711 4133 0.00 100.0 (0]
25 54T H
CO8# 2 Cchlfu"y Charged 44.854 4.136 44.854 4.136 0.00 100.0 (@)
25 AT
CO9# 2 CYC’Eu"y Charged 44,931 4.136 44.931 4.136 0.00 100.0 (@)
25 54 FeH
C10# 2 CYC7§u"y Charged 45.045 4.135 45.044 4.135 0.00 100.0 (@)
DN
VE: L-ittiEE; V-, D-filfd; R-BER;  F-ilgok;  O-ToitdR. GHFA. ok, TR, kXK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6+A1_02
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M & 4
Appendix 4
K5 4 TR H 455 it
No. Name of Test Items Shock
‘TII BT ‘T[[ 1 =oLo N
pame | RaRE M 77 Before M5 After Gk | adm | TRG
Sample No. | Sample status R TT i H R TT 6 H Ma?; I)OSS Read(g/a; ocv R
m1(g) Vi(V) m2(g) V2 (V) ° o Test result
HIRGEA A
COo1# 1cove Fﬁy Charged 44.892 4.136 44.892 4.136 0.00 100.0 (0]
EVSEES
COo2# 1ove F’jly Charged 45.116 4.135 45.116 4.135 0.00 100.0 (@]
HIRGEA A
COo3# 1ove Fﬁy Charged 44.607 4137 44.607 4.136 0.00 100.0 (0]
EV/SEES
COo4# 1 ove F’jly charged | 44-878 4.136 44.877 4.136 0.00 100.0 (0]
EV/SEES
COo5# 1cove Fﬂy Charged 44.823 4.135 44.823 4.135 0.00 100.0 (0]
25 SEATHL
CO6# 2 CYC7Eu”y Charged 44.958 4.136 44.958 4.136 0.00 100.0 (@]
25 SRR
Co7# |, CYC’gu"y Charged| 44711 4.133 44.711 4.133 0.00 100.0 (0]
25 SEATH
CO8t# 2 CYCTIEully Charged 44.854 4.136 44.853 4.135 0.00 100.0 (@)
25 BT
CO9t 2 CYC’Eu”y Charged 44.931 4.136 44.930 4.136 0.00 100.0 (0]
25 SEATHL
C10# 2 Cycﬁuuy Charged 45.044 4.135 45.044 4.134 0.00 100.0 (0]
D=
baE L, V-HESG DA, R-BER;  F-R2ok; O-Joifkds. JEHE. ok, Enidd. k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,

no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6+A1_02
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f * 5

Appendix 5
e 5 AT H 44 71 AR A
No. Name of Test ltems External short circuit
cot# BTl 91.8 o) /
co2# 1 ?ﬁfﬁﬁ:ﬁi ) 98.3 o) /
Co3# (DT 100.7 o) /
Co4# 1 Eﬂ‘fﬁﬁﬁa ) 93.8 o) /
Co5# 1 E‘%ﬁﬁﬁf& ) 93.0 o) /
Co6# e AL 90.7 o) /
CO7# e e 94.6 o) /
cos# e AN 92.3 o) /
COo# e e 98.4 o) /
C10# e AL 85.1 o) /

LR H

E: D R-BR; FLEK; O-Lfiik. JEmid. oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

TRF_UN38.3_Rev.6+A1_02
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Appendix 6

4= No.: ZKS200600168-1

FE
No.

DT H 44 75

Name of Test Items Impact

EX7/M

ERETRS)

Sample No.

P RZS

Sample status

TRF it 2 TH B¢ vl B
Max. External Temperature

(C)

M2
Test result

i

Remark

C11#

IR 50% %5 &
1 CYC 50% Capacity

371

(0]

C12#

BHIR 50% % =
1 CYC 50% Capacity

89.2

C13#

IR 50% %5 &
1 CYC 50% Capacity

102.0

C14#

BHIR 50% % &
1 CYC 50% Capacity

87.3

C15#

IR 50% %5 &
1 CYC 50% Capacity

85.4

C16#

25 X 50% K &=
25 CYC 50% Capacity

43.9

C17#

25 IR 50% % =
25 CYC 50% Capacity

52.7

C18#

25 X 50% K &=
25 CYC 50% Capacity

107.9

C19#

25 IR 50% % &
25 CYC 50% Capacity

112.3

C20#

25 X 50% K &
25 CYC 50% Capacity

91.4

IR ZEA

VE:
Note:

D-fith; F-iie-k; O-Tffk. Tkt k.

D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6+A1_02
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W% 7
Appendix 7
) . R T FH 4475 S A
No. Name of Test ltems Forced discharge

FE G PeAR Wk R ik

Sample No. Sample status Test result Remark
c21# o 0 /
Cc22# oo © /
c23# o 0 /
Co4# T O /
cost# R 0 /
c6t e © /
cor# o 0 /
C1s# T © /
coot o 0 /
cao# e © /
Cat# At 0 /
caz# A O /
C33# Al 0 /
ca4# e O /
Cas# A il O /
Cas# A Sl 0 /
car# A il © /
Cas# A il 0 /
caot A el O /
cao# A il 0 /

E: Dk Rk O-EfRR. Ttk

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6+A1_02 A3 0, 15
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o R A
Sample photo

Hiith/ Battery(FST 18650 3,6V 2000mAh  7,20Wh)

& 0 oz e o B 0 2
L e e e

_ 00!
Foi oz o or  "6£' 08 06 |
e

*kkkkkkk The en d kkkkkkkk
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Important Notice
1. ARETC ZRIK FE LA
The test report is invalid without the official stamp of ZRLK.
2. RAKRREEBMHFEE, A1FE BB S B AR
Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
3. AARETCHEHEN . B A R R N4 TR
The test report is invalid without the signatures of Approver, Checker and Compiler.
4. BFLGANSCHEBERE S R BORE, IR ORIIE FE AR a2 R i DA SGS B AR R], S AR I LA AN AR R
FEARTAHIR TTAE
The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.
5. AIMEIRSLA.
The test report is invalid if altered.
6. XPRIRIRE A A R, N TR E 2 BT R N ks A iR .
Objection to the test report must be submitted to ZRLK within 15 days.
7. AE DO IERFE 55T
The test report is valid for the tested samples only.
8. ATATAEH L A I AT () T4 T AR AN < A 0 B A gl AR 2 e i P WA RS 2
ZRLK'’s liability under no circumstance will exceed the testing fee received from applicant for test conducted
hereof this testing report.
9. ARG A BN E .
The Chinese contents in this report are only for reference.
10. CNAS K I “Se” MIH .
“¥¢” item cannot be Accredited by CNAS.

A
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